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TEL : +86-512-57900158
FAX: +86-512-57900958

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dBm  Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 4dpe_EPURIOUS LINE ABS PABS _10 ddfe_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 d8 -20 db
30 de -30 dB
-40 dBm -40 dBm
-50 dBm e -50 dBm e e
-0 dBm—t— -0 dBm——
-
70d8 70 dB
80 d8 -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz ~63.65 dém ~50.65 B 30.000 MHz 815.000 MHz 100.000 kHz 709.50400 MHz ~63.77 dBm -50.77 dB
£60.000 MHz 1.000 GHz 100.000 kHz 883.00699 MHz -63.00 dém -50.00 & 860.000 MHz 1.000 GHz 100.000 kHz 918.53147 MHz -62.78 dBm -49.78 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.49 dBm -28.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68308 GHz -41.59 dBm -28.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -48.35 dBm -35.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87227 GHz -48.04 dBm -35.04 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.36916 GHz -51.33 dém -38.33 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.01200 GHz -51.54 dBm -38.54 dB
( JU J - ( )i J e
Date: 18.0CT.2021 Date: 1B.OCT.2021 16:52:40
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
.10 aéH,;E SPURIOUS _LINE_ABS PASS
| SPURIOUS_LINE_
-20 dBm
-30 dBm
-40 dBm
50 dBm = - ool pre——
-60 dBm—H—
. ]
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALi
30.000 MHz 815,000 MHz 100,000 kHz 799.50400 MHz -63.61 dBm -50.61 dB
860.000 MHz 1.000 GHz 100.000 kHz B892.93706 MHz -63.08 dBm -50.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.71 dBm -28.71 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.85477 GHz -48.30 dBm -35.30 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00250 GHz -51.31 dBm -38.31 dB
—
~ J—I J
Date: 18.0CT.2021 16:51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

LTE Band 5/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém Offset
SGL Count 100/100

4.50 dB Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

TEL : +86-512-57900158
FAX: +86-512-57900958

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 4dpe_EPURIOUS LINE ABS PABS _10 ddfe_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
-50 dBm l!' - " pllen 50 dBm I - i —
-0 dem 60 dBm—{f—
-y
70 dB 70 dB
.80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 704.70635 MHz -63.92 dém -50.02 B 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz ~63.79 dBm -50.79 dB
£60.000 MHz 1.000 GHz 100.000 kHz 940.06993 MHz -63.23 dém -50.23 dB 860.000 MHz 1.000 GHz 100.000 kHz 939.23077 MHz -63.18 dBm -50.18 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.55 dBm -29.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.33 dBm -29.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -48.24 d8m -35.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86077 GHz -48.39 dBm -35.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36466 GHz -51.54 dBm -38.54 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.02299 GHz -51.36 dBm -38.36 dB
( JU J - ( )i J e
Date: 18.0CT.2021 Date: 1B.OCT.2021 17:0
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
.10 aéH,;E SPURIOUS _LINE_ABS PASS
| SPURIOUS_LINE_
-20 dBm
-30 dBm
-40 dBm
A
50 dBm : — = —
-60 dBm
o
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALi
30.000 MHz 815,000 MHz 100,000 kHz 814.01924 MHz -63.93 dBém -50.93 dg
860.000 MHz 1.000 GHz 100.000 kHz 916.15385 MHz -63.17 dBm -50.17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -41.75 dBm -28.75 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.87927 GHz -48.12 dBm -35.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.39565 GHz -51.47 dBm -3B8.47 dB
—
~ J—I J
Date: 18.0CT.2021 17
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ssamonas. FCC RADIO TEST REPORT

Report No. : FG101906B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0017
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0039 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0020
20 Battery End Point 0.0032

Note: Normal Voltage =3.87V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonas. FCC RADIO TEST REPORT

Report No. : FG101906B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.04 6.00 6.55 PASS
Sporton International (Kunshan) Inc. Page Number : A49 of A91

TEL : +86-512-57900158
FAX: +86-512-57900958



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 24.50 dom  OFfset 4.60 68
att 3048 AQT 2 ms @ RBW 10 Mz

(@152 View

st
N
o - -
& H
S -
001
h
1E-O 3
X

&

\
1E-0

b A
1E-0 t

|‘.
F 707.5 MHz 2an Pwr + 20.00 dB

Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | Da% | o0.01% |
Trace 1 21.59 dBm 27.45 dBm 5.85 dB 2.35 dB 4.26 dB 5.04 dB 5.59 dB
)i ] [ERREN )

Spectrum -
Ref Level 24.50 dom  OFfset 4.60 68
att 3048 AQT 2 ms @ RBW 10 Mz

@153 view

001 -
:Y
\\
1E-O
‘n
1E-0
1 5
1
|
\
1E-0 \

F 707.5 MHz 2an Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | Da% | o0.01% |
Trace 1 20.68 dBm 27.49 dBm 6.81 d8 3.04 dB 5.13 dB 6.00 dB 6.49 dB
U ] QAR e

Spectrum -
Ref Level 24.50 dém  Offset +.50 a8
Att 3048 AQT 2 ms @ RBW 10 Mz
[0 152 View
‘-‘-‘—'-\\__
e
[l e
e
001
",
1E-O
X
R
\\
1E-0 )
i 3
Y
Y
1E-0 T
F 707.5 MHz 2an Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | Da% | o0.01% |
Trace 1 19.72 dBm 27.42 dBm 7.70 dB 3.10 dB 5.19 dB 6.55 dB 7.25 dB
U ] QAR e

FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

64QAM

Middle CH

9.69

9.89

9.87

LTE Band 12

Spectrum = Spectrum -
Ref Level 24.50 dbm  Offset 4.50 0b @ RBW 300 kHz Ref Level 24.50 dm  Offset 4.50 GB & RBW 300 kHz
o Att 30d2 SWT 1854 @ VBW 1MHz  Mode Auta FFT o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dom Ml 18.07 dBm) 20 dam L EETRY] 16.43 dBm
= e A’~. 1 . o 704.5830 MHz| < X ) 706.2210 MHz|
10 dBm v ~7 naE” 00 dB 10 dam P i TR T, 00 dB|
. ] Bw 9.690000000 MHz . Ji By 9.890000000 MH
o d { Q factor 2.7 0 di | Q factor | 71.4
1 ) Y
-10 ; 10 i X
/ \ { L
-20 ¢ — 1 -20 df — T -
> AVrs ' AN T e \
g ol et \ 5o A
= KRN PNy =
-40 40 d
-50 dBm -50 dBm
60 d &0 o
~70 df 70 df
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 704,583 MHz 18.07 dBm ndé down 9.69 MHz M1 1 706.221 MHz 16.43 dBm nd@ down 9.89 MHz
TL 1 702,685 MHz -8.50 dém dd 26.00 dB T1 1 702,525 MHz -9.56 dBm ndg 26.00 d&
T2 1 712.375 MHz -5.15 dbm Q factor 72.7 T2 1 712,415 MHz -9.98 dBm Q factor 714
L AN 4 ‘ L JL 4 ‘
trum
Ref Level 24.50 dBm _ Offset 4.50 0B @ RBW 300 kHz
b ALL 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem 11 Mi[1] 16.14 dBm
< ~X. . . o 704.0830 MHz|
. p R Tl \ 00 dB
- ] Bw 4 9.870000000 MH
P | Q factor 71.3
o 7 |
' i
-10 ¥
)
=20 di T
s N Sy L
o L LN
-40 df
-50 dem
-60 df
70 di
CF 707.5 MH2z 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result
[ 1 704,083 MHz 16.14 dbm nd& down 9,87 MHz
T1 1 702,545 MHZ -0.61 dBm d8 26.00 da
T2 1 712,415 MHz -9.44 dBm Q factor 713
L JL J ]
Date: 21 DEC 2021 10:33.25

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

9.61

9.67

9.73

Spectrum Spectrum by
Ref Level 24.50 dém  Offset 4.50 Gb @ RBW 300 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm — M1[1] 18.09 dBm)| 20 dem - M1[1] 18.66 dBm)|
PRIV PNV VN 702.3020 MHz YAl . ) 701.5220 MHz
10 dBm i ndg” vy 26.00 dBy 10 dem el M iy 26.00 dB
- ! Bw 3\ 9.610000000 MHz - ! By 3 9.670000000 MH|
4 Q factor 73.1 4 / Q factor \ 72.5
0 : | 0 - I
I ¥ ] t
10 y y 10 f -
/ \ ! |
-20d - -20 df - i
~ et A p— \
S | WA VA e .
E 30
<30 e = ]
40 40 d
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 702,382 MHz 18.00 dBm ndé down 9.61 MH2 M1 1 701.522 MHz 18.66 dBm nd8 down 9.67 MHz
TL 1 699,205 MHz -8.68 dém nd& 26.00 dB T1 1 699,225 MHz -7.10 dBm ndg 26.00 d&
T2 1 708,815 MHz -5.23 dbm Q factor 731 T2 1 708,695 MHz -7.63 dBm Q Factor 72.5
L VS 4 ‘ L I 4
Spectrum i
Ref Level 24 50 dém  Offset 4.50 cB & RBW 300 kHz
b ALL 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
[@ 17k Max
20 dem Mi[1] 14.95 dBm|
~ & X . 704.5590 MHz,
10 dém RS el VW el . 26.00 dB|
i Bw \ 9.730000000 MHZ
o / afactor \ 72.4
| !
! .
10 of \‘
.’ 1
-20 d \
At LN
30 dBmor e ) o _—
40 d
-50 dem
-60 df
70 di
CF 704.0 MHZ 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ 704,558 MHz 14.95 dbm nd& down 9,73 MHz
1 1 699,145 MHz -10,77 dBin nda 26.00 d8
T2 1 708.675 MHz -10,71 dBm Q factor 72.4
( )i J .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

64QAM

Highest CH

9.75

9.61

9.79

LTE Band 12

Spectrum Spectrum by
Ref Level 24.50 dBm  Offset 4.50 cb & RBW 300 krz Ref Level 24.50 dém  Offset 4.50 G & RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm RN 17.02 dBm)| 20 dem M1[M1 17.17 dBm)|
- 'r.‘{\ — 713.0980 MHz -~ e 713.6570 MHz|
. o s S o A e,
10 dBm nde \ 26.00 dB) 10 dm i I e nde . 26.00 dB
- Ji Bw ! 9.750000000 MHz - I By \ 9.610000000 MH|
o d i Q factor \ 73.1 0 di / Q factor 74.3
T | 1]
-0 ] it 10 7
| /
-20 d . + 20 d i
|/ s PN ~ - ~ U~
<30 o] 6 .
40 40 df
-50 dBm -50 dBm
-60 o -60 di
~70 df 70 df
OF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 713.008 MHz 17.02 dBm ndé down 9.75 MHz M1 1 713.657 MHz 17.17 dBm nd8 down 9.61 MHz
T 1 706,165 MHz -9.07 dam nda 26.00 dB 1 1 706,165 MHz -8.85 dBm nda 26.00 d8
T2 1 715915 MHz -6.60 dbm Q factor 73.1 T2 1 715775 MHz -5.44 dBm Q factor 74.3
L VS 4 ‘ L I 4

Highest Channel / 10MHz / 64QAM

&

Spectrum
Ref Level 24.50 dBm  Offset 4.50 G & RBW 300 kHz
e att 30d8  SWT 126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem . Mi[1] 14.71 dBm
709.9810 MHz
o N G g P
10 dBm y s ~ "B \ 26.00 dB
/ By \ 9.790000000 MHz
0d Q factor \ 72.5
7 \
| 2
-10 T v
/ \
20 d Jl
~ b L
a0 AR \
40 d
-50 dim:
-60 db
704d
CF 711.0 MHz 1001 pts Span 20.0 MHz
marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result
[ 1 709,561 MHz 14.71 dbm nd& down 9,73 MHz
T1 1 706.165 MHZ -11.73 dBm nda 26.00 d8
T2 1 715,855 MHz -L1.63 dBm Q facter 72.5
L )it J b e

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.
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Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

64QAM

Middle CH

4.87

4.78

4.86

Spectrum e Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dom 15.68 dBm) 20 dom EETRY] 15.13 dBm
705.92200 MHzZ| y 705.45200 MHz
10 dem - 26.00 dB 10 dBm: / e e A N A A A HUB e 26.00 dB)
T 1.865000000 MHZ i By \ 1.775000000 MHz
e / afactor | 145.1 o | Q factor \ 192.7
/ L { 1
-10 i \; 10 \
/ \ / \
-20d 7 - -20 df f’ -
] \ S\ Ao o f 4
ey Pl \ ol e S/ )
A ey - N
WA ey P
-40 di 4 40 d Ay N
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 705.922 MHz 1E5.68 dBm ndé down 4,865 MHz M1 1 705.452 MHz 15.13 dBm nd8 down 4.775 MHz
TL 1 705,062 MHz -10.12 dém nd& 26.00 dB T1 1 705,132 MHz -10,54 dBm ndg 26.00 dB
T2 1 709,926 MHz -9.54 dBm Q factor 145.1 T2 1 709,508 MHz -10,79 dBm Q Factor 147.7
L VS 4 ‘ L I 4
Spectrum
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
b ALL 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dém + Mi[1] 14.97 dBm)|
4 705.65200 MHz
ol N A M\ ndBA f
10 dam y . 0dRA A Ny 26.00 dB
[ Biv \ +.855000000 MHz
o / afactor \ 145.3
/ \
|‘
Y
10 ¥ Y
! !
20 df
. | \
PEVANE NV A \
R
40 d
-50 dem
-60 df
70 di
CF 707.5 MH2z 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ 1 705,652 MHz 14.97 dbm nd& down 4855 MHz
T1 1 705.042 MHZ -11.28 dBm nds 26.00 da
T2 1 709,698 MHz -11.00 dBm Q factor 145.3
( )i J .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

4.89

4.94

4.81

LTE Band 12

Lowest Channel // 10MHz / QPSK

Lowest Channel // 10MHz / 16QAM

Spectrum e Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dBm M1kl 15.81 dBm)| 20 dem CETEVE 15.54 dBm)
. ¥ 702.85900 MHzZ| - - ¥ 702.62900 MHz
o i T N, SV ; ' P Pl omy
10 dem = e Tty 26.00 dBy 10 dem ; ’ i} N B \ ) 26.00 dB
i By +.885000000 MHZ / By +.935000000 MHz
od : Q factor 143.9 0d ! Q factor \\ 142.4
Tf | .
-10 + -10 -
-20 ¢ f - -20 di | -
f SAf e Jj AP
-30 —A7 ok -30 dBm—prrrot i
Y s
40 d 40 de
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 702.B50 MHz 15.81 dBm ndé down 4,885 MHz M1 1 702,820 MHz 15.54 dBm nd8 down 4,935 MHz
TL 1 699,042 MHz -10.43 dém nd& 26.00 dB T1 1 699,072 MHz -10,64 dBm ndg 26.00 d&
T2 1 703,528 MHz -10.30 dém Q factor 143.5 T2 1 704,007 MHz -10,70 dBm Q Factor 142.4
L VS 4 ‘ L I 4
Spectrum
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
b ALL 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem BN 14.21 dom
- 702.25900 MHz
10 dam .. . rnpn alBo AP 26.00 dB|
7 Bw \ +.805000000 MHz
0d J Q factor | 146.1
T{ 1z
10
y |
20 di J’J‘ \\
, A 4
0 — Taa¥ TN
g
40 d
-50 dem
-60 df
70 di
CF 701.5 MHZz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result
[ 1 702,255 MHz 14.21 dbm nd& down 4505 MHz
T1 1 699,122 MHz -11,73 dém nds 26.00 d8
T2 1 703,528 MHz -11.48 dBm Q factor 148.1
L )it J b e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

64QAM

Highest CH

4.85

4.97

4.85

Spectrum Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dBm M1EA] 1591 dBm)| 20 dem M1[1] +.50 dBm)|
- —x 714.74900 MHzZ] 713.40000 MHz
10 dBm PN e A Y S, 26.00 dB) 10 dém PNRSIEECRS. JaY A A A 26.00 dB
| Bw | 1.845000000 MHzZ By 1 +.965000000 MHz
o / Q factor | 147.5 o IJ Q factor § 143.7
{ l i
-10 T -10
/ \ ! \
-z0d : - -20 d {
" / \ | L
P O TR ~ n i et AT AT
-2rrdgm— = - 20 o s A
-40 di -40 de
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 714.740 MHz 15.01 dBm ndé down 4,845 MH2 M1 1 713.4 MHz 14.50 dBm nd8 down 4,965 MHz
TL 1 711,072 MHz -9.78 dam nda 26.00 dB T1 1 711.032 MHz -11.76 dBm nda 26.00 d&
T2 1 715918 MHz -9.84 dBm Q factor 147.5 T2 1 715,998 MHz -11,50 dBm Q Factor 143.7
L VS 4 ‘ L I 4
Spectrum &
Ref Level 24 50 dém  Offset 4.50 cB & RBW 100 kHz
b ALL 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
20 dem Mi[1] 13.25 dém
'YJ 712.94100 MHz
10 dBm ot i VRPN N u»dﬂ,_,—..V,"__, My 26.00 dB
/ By \ +.845000000 MHz
0d f\ Q factor \ 147.1
1 |
-10 W %
20 d .
30 B —tr L s A
AT [PV PR
A
40 d
-50 dem
-60 df
70 di
CF 713.5 MH2z 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result
[ 1 712,841 MHz 13.25 dbm nd& down 4845 MHz
T1 1 711,082 MHz -12,72 dém nds 26.00 d8
T2 1 715.926 MHz -12.51 dBm Q factor 147.1
( )i J .

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

3MHz

Mod.

QPSK

16QAM 64QAM

Middle CH

2

.98

3.06

2.97

LTE Band 12

Spectrum e Spectrum by
Ref Level 24,50 dBm  Offset 4.50 cb @ RBW 100 krz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30d8 SWT 1% us @ VBW 300kHz  Mode Auto FFT o Att 3048 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
moan i o 2o 3 i B
Nt YA I — g M 7 o SN o e, 5. 23530 M
10 dm il nag " 26.00 dB 10 dém f ' Ve o 26.00 dB)
b ] By \ 2.979000000 MHz h | By \ 2.062900000 MHZ
o | Q factor \ 237.1 o / Q factor \\ 230.6
\4] ‘\ T >
7 v
-10 . - 10 - \
/ A\ " / \
20 df — b -2 7 v
- f \ I !
Lk \ -ftrdEm - \
(e
_and 40 d o
50 dgm -50 dém
-60 o -60 di
~70 df 70 df
CF 707.5 MHz 1001 pts Span 6.0 MHzZ CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 706.2892 MHz 17.29 dBm ndé down 2,979 MH2 M1 1 706.2353 MHz 16.58 dBm nd8 down 3.0629 MHz
T 1 706.0195 MHz -8.55 dam nda 26.00 dB 1 1 705.9655 MHz -2.07 dBm nda 26.00 d8
T2 1 708.9965 MHz -6.60 dbm Q factor 237.1 T2 1 709.0265 MHz -9.73 dbm Q factor 230.6
L VS 4 ‘ L I 4

Spectrum
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
e att 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem Mi[1] 16.70 dbm)
Ay | - - 706.97250 MHz
ST e e
10 dbm nCl Y 26.00 dB|
/ By \ 2.973000000 MHz
oa | «Q factor | 2a7.8)
1 1
10 -
/ \
20 db -
~ o . \
Ty ¥ A et
A
40 d
-50 dim:
-60 db
704d
CF 707.5 MHz 1001 pts Span 6.0 MHz
marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ 1 7065725 MHz 16.70 dBm nd& down 2,973 MHz
T1 1 7060195 MKz -0.56 dBm nds 26.00 d8
T2 1 708.9925 MHz 9,04 dBm Q facter 237.8
L )it J b e

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

3MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

3.03

3.04

2.97

LTE Band 12

Lowest Channel // 3MHz / QPSK

Lowest Channel // 3MHz / 16QAM

&

Spectrum e Spectrum
Ref Level 24,50 dBm  Offset 4.50 cb @ RBW 100 krz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30d8 SWT 1% us @ VBW 300kHz  Mode Auto FFT o Att 30d8 SWT 1% us @ VBW 300kHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dem M 1604 dim 20 dam m Tl 6,15 o
R R PSP S, 701.51900 MHz X1 P 700.33220 MHZ]
10 dm L \ 260048 10 dém i il st (- \ o 26.00 dB|
I \ 2.033000000 MHZ / By 2.039000000 MHZ
0 / «Q factor \ 231.9) oa @ factar ‘_‘ 230.5
% X
¥ \: i L
10 7 T -0 7 1
-20 d f = -20d f —
a e e P gl NI
<30 BB — e apiem -
40 -a40 d
50 dém -50 dem
-60 o -60 di
~70 df 70 df
GF 700.5 MHz 1001 pts Span 6.0 MHzZ CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 701.519 MHz 16.84 dBm ndé down 3.033 MHz M1 1 700.3322 MHz 16.15 dBm nd8 down 3.039 MHz
T 1 98,9895 MHz -9.52 dam nda 26.00 dB 1 1 98,9895 MHz -.49 dbm nda 26.00 d8
T2 1 702.0225 MHz -9.45 dbm Q factor 2313 T2 1 702.0265 MHz -9.66 dBm Q factor 230.5
L VS 4 ‘ L I 4

Lowest Channel // 3MHz / 64QAM

Spectrum
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
e att 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem Mi[1] 16.53 dBm
701.62690 MHz
N e A ,
10 dbm - v e \ 26.00 dB
i By \ 2.973000000 MHz
0d I Q factor \ 236.0)
i \
10 ¥ Y
7 Y
20 db £ -
7 g N
P - A N
|-30-dBr # =
40 d
-50 dim:
-60 db
704d
CF 700.5 MHz 1001 pts Span 6.0 MHz
marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ 1 7016269 MHz 16.53 dbm nd& down 2,973 MHz
T1 1 699.0435 MHz -9.73 dBm nda 26.00 d8
T2 1 702.0165 MHz -9.53 dBm Q factor 236.0
L )it J b e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

3MHz

Mod.

QPSK

16QAM

64QAM

Highest CH

3.00

3.0

0

3.01

Spectrum e Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
moan i 2o i S
PN P i DR AV, ;
. / e
10 dBm y _ 260048 10 dBm y il - _ . z6.00d8
/ 2.997000000 MHz ! By \‘ 2.997000000 MHz
od { Q factor 238.4) 0d / Q factor \ 238.3
T o
¥ J 15
-10 -10 7
/ : / \:
-zod - : -20 dem —= = <
T~ \ den —
- o | 7 \ —
- s ~\ T
-30 = -30
-40 di 40 df
-50 dBm -50 dBm
End 60 d
~70 df 70 df
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 714.4161 MHz 17.20 dBm ndé down 2,997 MHz M1 1 714.1BB3 MHz 17.27 dBm nd8 down 2,997 MHz
TL 1 713.0015 MHz -8.61 dém nd& 26.00 dB T1 1 712.9895 MHz -8.72 dbm ndg 26.00 d&
T2 1 715.9985 MHz -5.03 dbm Q factor 236.4 T2 1 715 9665 MHz -3.11 dBm Q Factor 236.3
L VS 4 ‘ L I 4
Spectrum
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
b ALL 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem 1 Mi[1] 16.32 dBm
N NS S 713.64890 WHz
. il il et - S AV 26.00 dB)
10 dBm e
By \ 3.009000000 MHz
0d Q factor \ 237.2
Y
10 ¥
20 d —
v T Yo
40 d
-50 dem
-60 df
70 di
CF 714.5 MHZz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ 713,646 MHz 16.32 dbm nd& down 3,003 MHz
T1 1 713.0075 MHz -0.42 dBm nds 26.00 da
T2 1 716.0165 MHz -9.81 dBm Q factor 237.2
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

64QAM

Middle CH

1.21

1.22

1.22

Spectrum Y Spectrum b
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 30 kHz RefLevel 24.50 dém  Offset 4.50 GB & RBW 30 kHz
o Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30ds SWT 63.2us @ VBW 100KHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dm " CHE 16.08 dBm| 20 dom 15.84 dBm
e P 707.20910 Mz N ., 707.30080 Mz
10 dem / - aiil: i 26.00 dBy 10 dem PANAY Yo AT 26.00 dB
By \ 1.214000000 MHz i \ 1.219600000 MHZ
od y Q factor 582.6) 0d : Q factor \ 580.0)
] i / 1y
-10 - 10 -
[ ' / \
\ /
-20 d f T -20d f \
| | / \
- 4 -30 W
_.Q\,.W e A - T Y Bagraeiorn =, B T
o — o v
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 707.2091 MHz 16.08 dBm ndé down 1.214 MH2 M1 1 707.3098 MHz 15.84 dBm nd8 down 1.2196 MHz
TL 1 706,593 MHz -9.98 dbm nd& 26.00 dB T1 1 706,593 MHz -10,52 dém ndg 26.00 d&
T2 1 708,107 MHz -9.68 dBm Q factor 562.6 T2 1 7081126 MHz -9.84 dBm Q Factor 580.0
L VS 4 ‘ L I 4
Spectrum
Ref Level 24.50 dBm  Offset 4.50 B & RBW 30 kHz
e att 30d8  SWT 632 us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem \ Mi[1] 14.75 dém
X 707.49440 MHz
AV Y| (S T
10 dam N e, Y ) 26.00 dB|
By \ 1.219600000 MHZ
0d J afactor ) 580.1
/ Y
10 o \‘
20 d [ il
/ |
] \
-50 dem
-60 df
204
CF 707.5 MH2z 1001 pts Span 2.8 MHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result
[ 1 7074544 MHz 14.73 dbm nd& down 12196 MHz
T1 1 706.8902 MHZ -11.05 dBm nds 26.00 da
T2 1 708, 1098 MHz -11.04 dBm Q factor 580.1
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

Mod. QPSK

16QAM

64QAM

Middle CH 1.21

1.23

1.21

Spectrum e Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 30 kHz RefLevel 24.50 dém  Offset 4.50 GB & RBW 30 kHz
o Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30ds SWT 63.2us @ VBW 100KHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dom 16.84 dBm) 20 dom EETRY] 14.19 dBm
N 699.99370 MHz 700.17270 MHz
o T e P e W T e
10 dem / - 26.00 dBy 10 dem Y it 26.00 dB
1.205600000 MHz i By \ 1.230800000 MHZ
o d ; Q factor ly 580.6) 0 di 4 Q factor '\. 568.9
_1 e / §
10 Y Y 10 - T
/ \ \
-z0d A .20 d il
IF 4 Y
AWanat ~ Tt b A
AL oy Rt 20 b SR
-40 di 40 df
-50 dBm -50 dBm
End 60 d
~70 df 70 df
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 600.0037 MHz 16.84 dBm ndé down 1.2056 MHz M1 1 700.1727 MHz 14.19 dBm nd8 down 1.2308 MHz
TL 1 £99.0502 MHz -8.81 dém nd& 26.00 dB T1 1 £99.0602 MHz -12,12 dém ndg 26.00 d&
T2 1 700.2958 MHz -5.55 dBm Q factor 5B0.6 T2 1 700,321 MHz -11.52 dBm Q Factor 586.9
L VS 4 ‘ L I 4
Spectrum
Ref Level 24.50 dBm  Offset 4.50 B & RBW 30 kHz
b ALL 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem N 15.25 dém
699.93780 MHz
10 dBm A ' R B, . ; 26.00 dB
/ By 1.211200000 MHZ
1 ¢
-10 ¥
{
=20 di
oy Vo,
=30 dBm e S =
40 d
-50 dem
-60 df
70 di
CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ £99.5376 MHz 15.25 dbm nd& down 12112 MHz
T1 1 600.1014 MKz -10,79 dém nds 26.00 d8
T2 1 700.3126 MHz -10,62 dBm Q factor 577.9
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

64QAM

Highest CH

1.23

1.23

1.21

Spectrum e Spectrum by
Ref Level 24.50 dBm  Offset 4.50 cb & RBW RefLevel 24.50 dém  Offset 4.50 GB & RBW 30 kHz
o Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30ds SWT 63.2us @ VBW 100KHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm MI[1] 15.40 dBm)| 20 dem s M1[1] 16.00 dBm)|
N PV NN 715.50700 MHzZ] o T 715.10080 MHz]
A A AN A P \ T
10 dém Rt 1\ 26.00 dB 10 dem M el L 26.00 dB
By \ 1230800000 MHz Bw \ 1228000000 MHz,
o ’ Qfactor | 581.9 o ] Qfector | 582.4
{ Yz T Y
-10 \“ 10 ,/ 'I
/ \ / \
-20 d 20 d - :
o S e \ - ‘\ / |
T AT A e | i | ot
a0 - 0/ S
VN e,
-40 di 40 df
-50 dBm -50 dBm
-60 o -60 di
~70 df 70 df
OF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 715.507 MHz 1£.40 dBm ndé down 1.2308 MHz M1 1 715.1098 MHz 16.00 dBm nd8 down 1,228 MHz
T 1 714.6762 MHz -10.86 dém nda 26.00 dB 1 1 714,684 MHz -9.82 dBm nda 26.00 d8
T2 1 715907 MHz -10.36 dém Q factor 5813 T2 1 715.9126 MHz -10.02 dBm Q Factor 582.4
L VS 4 ‘ L I 4

Highest Channel / 1.4MHz / 64QAM

Spectrum
Ref Level 24.50 dBm  Offset 4.50 B & RBW 30 kHz
e att 30d8  SWT 632 us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100
[@ 10k Max
20 dem Mi[1] 14.47 dBm
714.84130 MHz
10 dem i Vit P ENAATY L 26.00 dB|
By \L 1.208400000 MHZ
0d ] Q factor | 591.6)
fi
Ty |
10
/ \
d / \
20
I \
. A X
40 d
-50 dim:
-60 db
70 di
CF 715.3 MHz 1001 pts Span 2.8 MHz
marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result
[ 1 7145413 MHz 14.47 dbm nd& down 12084 MHz
T1 1 7146902 MHz -11,47 dém nds 26.00 d8
T2 1 715 6986 MHz 11,76 dBm Q factor 5816
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK 16QAM

64QAM

Middle CH

9.01

9.05

9.05

LTE Band 12

Spectrum = Spectrum -
Ref Level 24.50 dem  Offset 4,50 6B @ RBW 300 kriz Ref Level 24.50 dm  Offset 4.50 GB & RBW 300 kHz
o Att 30d8 SWT 185us @ VBW 1MH: Mode Auto FFT o Att 3048 SWT  185us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (017 Max
20 dom 5 T 17.19 aBm| 0 dor MiL1] 16.10 dBm
e A o 705.0620 MHz PSS P S 705.0020 MHz]
10 d&m i M BeeBw Ty 9.010989011 MHz 10 dam i - _ ToE AN Y 9.050049051 MHZ]
! i Ji \
od / L od 1 |
| \ !
10 e A -10 { |
\ | i
i { Y
20 d . 20 dl ——
- - \ IR e 4
A L ey o s, -
-40 i 40 d
50 dgm -50 dém
0d &0 o
=70 df =70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 705.B62 MHZz 17.10 dBm M1 1 705.002 MHz 16.10 dBm
TL 1 02,9645 MHz 11.75 dam Oce Bw 2.010989011 MHz 1 1 02,5845 MHz 10,35 dbm Oce Bw 9,050948051 MHz
T2 1 711.9755 MHz 10.53 dém T2 1 712.0355 MHz L1.49 dBm
) - ( )i -

Middle Channel / 10MHz / 64QAM

Ref Level 24.50 dém
e att 30 d8
SGL Count 100/100
[@ 1Pk Max

(#)

Offset 4,50 0B & RBW 300 kHz

SWT 126ps @ VBW 1MHz Mode Auto FFT

20 dBm

MIL1] 15.96 dom

. o 709.2780 MHz
10 dBm ¥ I e ~ N ol BT % 9.050949051 MHZ|

-50 dém:

-60 df

70 d

CF 707.5 MHz

1001 pts

Span 20.0 MHz

Marker

X-value

Type | Ref | Tre | ¥-value
ML 1

|__Function

Function Result

709,278 MHz
7029845 MHz
712,0355 MHz

15,99 dem
9,60 dBm
9,76 dem

T1 1
T2 1

Oce Bw

0.050949051 MHz

AL

Cate: 21.DEC 2021 10:33.:04

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

8.99

8.95

8.95

Spectrum Spectrum by
Ref Level 24.50 dém  Offset 4.50 Gb @ RBW 300 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dém M1k1l 16.64 dBm| 20 dam 11[1] 15.80 dBm)|
i DN X 706.2980 MHz| . 707.4170 MHz
g e T e S B 8.901008991 MHZ Yk R Rufhiing 17 AN 8.951048951 MHZ
10 dBém - ¥ B 10 dém ¥ ¥ 98 =
{ \ \
[ Y
- [ LY " i
0 t T o T T
/ \ / 1
10 1 ; 10 1 T
/
-20 d [ \ 20 d s i
e A e \ -~
30 dam= = e ;30 dor = B e U
40 40 d
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 706.208 MHz 16.64 dBm M1 1 707.417 MHz 15.80 dBm
TL 1 £99.5245 MHz 10.26 dém Occ Bw 5991008951 MHz T1 1 £99.5245 MHz 2,31 dbm Occ Bw 5951048951 MHz
T2 1 708.5155 MHz 9.33 dém T2 1 708.4755 MHz 9,77 dBm
L JL J L JL J
Spectrum & I
Ref Level 24 50 dém  Offset 4.50 cB & RBW 300 kHz
po ALt 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
[0 17k Max
20 doum ML 15.04 dém
Y 706.2380 MHz,
10 dBm LS [T T e TBECBW TN 8.951048951 MHZ|
/ B
i / \
! | 1
10 | \
!
=20 d \
] L. .
-30 B = 2
|20 vy
-40d
-50 dem
-60 df
=70 df
CF 704.0 MHZ 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 706,238 MHz 15.04 dBm
T1 1 600.5245 MHZ 8,33 dBm Occ Bw B.051048951 MH2
T2 1 708.4755 MHz 7.60 dbm
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

64QAM

Highest CH

9.01

8.95

9.03

Spectrum Spectrum by
Ref Level 24.50 dém  Offset 4.50 Gb @ RBW 300 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dom 17.14 dBm) 20 dom EETRY] 16.91 dBm
s o 711.8790 MHz| 1 I 712.3990 MHz
10 dem 3 \ 9.010989011 MHz 10 dem Aty e WEeHR— 8951048951 MHz
f
P { | 4 / |
o T T o T T
[ A | \
10 f 1 10 - L
/ \ / \
-20 ¢ £ -20 di 7 1\
vy - e s I N
el v e <30 gt =T
40 -a40 d
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 711.B70 MHz 17.14 dBm M1 1 712,300 MHz 16.31 dBm
TL 1 7065045 MHz 10.75 dém Occ Bw 2.010989011 MHz T1 1 706.5245 MHz 9,47 dbm Occ Bw 5951048951 MHz
T2 1 7155155 MHz 10.65 dBm T2 1 715.4755 MHz 9,07 dBm
L JL J L JL J
Spectrum
Ref Level 24 50 dém  Offset 4.50 cB & RBW 300 kHz
po ALt 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
20 d8m MilL),
- T 3
10 dBm i Bl S—— T B ‘& 9.030969031 MHZ|
1.
od } 4
10 . -
/ \
20 d -
~ s I
T N o
-40d
-50 dem
-60 df
=70 df
CF 711.0 MHZz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 713,717 MHz 15.30 dBm
T1 1 706.5045 MHZ 10.04 dBim Occ Bw 9.020969031 MH2
T2 1 7155355 MHz 10.14 dBm
L JL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

64QAM

Middle CH 452

4.50

4.50

Spectrum Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 3048 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dBm M1[1] 15.29 dBm)| 20 dem M1[1] 15.23 dBm)
B ] x N 707.83000 MHzZ| B X i 708.16900 MHz]
10 d&m i - e i P ‘-‘-~0..'u'E\w"aﬂ/\v\W 1.515484515 MHz 10 dam T’\ eVt Vi YA W] AV '-ngu.,b--w-\ +.495504496 MHz
. f \ 4 [ \
o o g
i 1 T I
/! \ l L
-10 7 T -10 + T
-20d f | -20 df - -
1 T ,‘ T
[ . i ol \ e S A \
G Bbanes <o - —
e -
" VL ¥ P, TEUTAEAN
o v
and = 40 di
50 dgm -50 dém
60 d 60 d
~70 df 70 df
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 707.83 MHz 15.20 dBm M1 1 708,160 MHz 15.23 dBm
TL 1 70522226 MHz 9.50 dém Occ Bw 4.515484515 MHz T1 1 70525225 MHz 10,03 dBm Occ Bw 4495504496 MHz
T2 1 709.73776 MHz 10.64 dBm T2 1 709.74775 MHz 5,94 0Bm
L JL J L JL J
Spectrum & I
Ref Level 24 50 dém  Offset 4.50 cB & RBW 100 kHz
po ALt 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[0 17k Max
20 doum Mi[1] 13.84 dBm
™ 706.13100 MHzZ|
10 dém LEN,ENWaN y P ArRCE R 4.495504496 MHZ|
1 7 = g Ay
i [ 1
o 7 T
0 fl \
{ !
20 d \
- P o
e e L
R WY
-40d -
-50 dem
-60 df
=70 df
CF 707.5 MHZz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 706,131 MHz 13.84 dbm
T1 1 70D5.25225 MHz 881 dBm Occ Bw 4405504496 MH2
T2 1 709.74775 MHz 9,02 dBm
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

4.50

4.47

4.47

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&

Spectrum e Spectrum
Ref Level 24,50 dBm  Offset 4.50 cb @ RBW 100 krz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm M1[1] 15.43 dBm)| 20 dem M1[1] 13.70 dBm)|
- 701.93000 MHz i 701.20000 MHz]
LR P S A AR Ll A SR, 55 T - L 55
10 dBm B Yok WY, GEE A § 4.495504496 MHz 10 dm 2 o e D B 4.465534466 MHZ
/ |
0 | 1 o /
/ \ /
-10 + - -10 +
/ | i
-20 d , A 20 d :
f il VTN aoal S A,
-0 A £ = -30 dBm——rL e
P A
L4n Han -40 d
-50 dBm -50 dBm
-60 o -60 di
~70 df 70 df
CF 7015 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 701.93 MHz 1£.43 dBm M1 1 701.28 MHz 13.79 dBm
T 1 699.25225 MHz 9.02 dém Occ Bw 4,495504496 MHz 1 1 699.28222 MHz 7.56 dbm Occ Bw 4,465534466 MHz
T2 1 703.74775 MHz 9.30 dém T2 1 703.74775 MHz 9,35 dBm
L L J L JL J

Lowest Channel / 5MHz / 64QAM

Spectrum
Ref Level 24.50 dém

e att 30 d8

SGL Count 100/100

Offset 4,50 b & RBW 100 kHz
SWT 12 ps @ VBW 300 kHz

Mode Auta FFT

[@ 10k Max

Mil1]

20 dBm

"
PNPTS TN ¢

10 dBém

¥

13.70 dBm
703.49800 MHz
1.465534466 MHZ|

0 d

-10

-20 d

e A,

30 do

-40 df

-50 dém:

-60 df

70 d

CF 701.5 MHz

1001 pts

Span 10.0 MHz

Marker

X-value ¥-value 1

Function

Function Result

Type | Ref | Tre |
ML

T1 1
T2 1

703,498 MHz
699.27223 MHz
703.73776 MHz

13.70 dém
7.38 dém
2,60 dBm

Oce Bw

4465534466 MHZ

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

5MHz

Mod. QPSK

16QAM 64QAM

Highest CH 4.48

4.48 4.48

Spectrum Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dam PTR Y] 16.23 dBm) 20 dom 15.88 dBm
P . X N . 713.62000 MHZ| 712.98100 MHz
10 dem }) S at O oL YR 4.475524476 MHz 10 dem J;.\'\ e i 4.475524476 MHzZ]
| | |
od od |
/ | / \
-10 s \_‘ 0 ] 1
/ \ ! 4
-z0d £ -20 d
AN L \

RASVAR Labd Ay RAACNNE Rpy I v
AR =Bamefis -30-demc - —
40 -40 di
-50 dBm -50 dBm
60 d 60 d
70 d -70 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |

M1 713 B2 MHz 16.23 dBm 1 1 712 BE1 MHz 15.88 dBm
TL 1 711.25225 MHz 10.15 dém Occ Bw 4,475524476 MHz T1 1 711.26224 MHz 10,29 dBm Occ Bw 4,475524476 MHz
T2 1 715.72777 MHz 9.76 dBm T2 1 715.73776 MHz 9,11 dBm
L JL J L JL J
Spectrum & I
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
e att 30ds  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
20 doum Wi 13.53 dém
v 714.50900 MHz
10 dBm Tl M AAANE nQLEBYY, o, e 1.475524476 MHZ|
{ 1
P [ |
0 + T
/ |
/ \
-10 7 +
\
-20 d
At \
30 o e = T
AT SN
-40d
-50 ditm
60 d
70 d
CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 714,508 MHz 13.53 dbm
T1 1 711.25275 MHz 8,48 dBm 0cc Bw 4475524476 MHz
T2 1 715.72777 MHz 5,29 dBm
L JL J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

3MHz

Mod.

QPSK

16QAM

64QAM

Middle CH

2.70

2.72

2.73

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

&

Spectrum Spectrum
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm 11[1] 17.70 dBm)| 20 dem M1 M1[1] 17.12 dBm)|
5 PN S A e 706.57690 MHz L~ N _ T2 707.15830 MHz
10 dem ; Occ Bw { 2.703296703 MHz 10 dem 7 - GeeBw Y 2.721278721 MHz
o | | o |
! T /
/ It /
-10 ~ T -10 +
/ \ / \
-z0d i 5 -20 i \
S et \ Ly A o \
el b VAT
40 -40 di
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 706.57609 MHz 17.70 dBm M1 1 707.1583 MHz 17.12 dBm
TL 1 70615135 MHz 11.16 dém Occ Bw 2,703296703 MHz T1 1 706.13337 MHz 11.22 dbm Occ Bw 2721278721 MHz
T2 1 708 65465 MHz 11.82 dBm T2 1 708 65465 MHz 10,86 dBm
L JL J L JL J

Middle Channel / 3MHz / 64QAM

Spectrum i |
Ref Level 24.50 dBm  Offset 4.50 G & RBW 100 kHz
e att 30ds  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
20 doum [ Mi[1] 17.40 dBm
S NN S . . 707.48800 MHz
10 dBm ‘f o e T GEEBw Ty 2.727272727 MHZ|
It 4
od i \
/ \
/ \
w0 7 v
f \
20 d - -
., n ] I \
R AYte Ve \ -
40 o -
-50 dém:
60 d
-70d
CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 707 488 MHz 17.40 dBm
T1 1 706.12737 MHz 9,69 dEm 0cc Bw 2,727272727 MHz
T2 1 708 65465 MHz 10.36 dBm
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

3MHz

Mod. QPSK

16QAM

64QAM

Middle CH 2.72

2.72

2.72

Spectrum e Spectrum by
Ref Level 24,50 dBm  Offset 4.50 cb @ RBW 100 krz RefLevel 24.50 dém  Offset 4.50 G & RBW 100 kHz
o Att 30d8 SWT 1% us @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20am TR 01,3370 i1 zoden " 01.18350 b
- PR VLN P\ ] 33320 M -, e o~ e T 330 M
Y e el i OB Y 2.721278721 MHz LRV an e Uaae Vet inen VAl -2 Tl 2.715284715 MHZ
10 d8m 1 2 10 d8m y Y .
{ \ / \
o d - 0 d 7 -
! \ / i
-10 5 T 10
/ Ji \
! LY / ‘
-20d / 20 d 7
— - ] e
/ oY J S
/ v e -
= = =30
40 df
-50 dBm -50 dBm
-60 o -60 di
~70 df 70 di
GF 700.5 MHz 1001 pts Span 6.0 MHzZ CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 701.3332 MHz 17.44 dBm M1 1 701.1B33 MHz 16.24 dBm
T 1 £99.14535 MHz 10.64 dam Occ Bw 2,721278721 MHz 1 1 £99.15135 MHz .36 dBm Occ Bw 2,715264715 MHz
T2 1 70166663 MHz 11.24 dBm T2 1 70166663 MHz 10,58 dBm
L L J L JL J
Spectrum
Ref Level 24.50 dbm  Offset 4,50 G & RBW 100 kHz
po ALt 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[0 17k Max
e Mil1] 15.17 abm)
) 'Y . 700.91360 MHZ]
10 dom T e s e iR 2.721278721 MHZ]
/ \
0 di A
/ \
-10 : :
/ \
20 d [ \
T Iy B
. o N iiaes’
g =
-40 o
-50 dem
-60 df
=70 df
CF 700.5 MHZz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 700.9136 MHz 15.17 dbm
T 1 £699.15135 MKz .73 dBin Occ Bw 2,721278721 MHz
T2 1 701.67263 MHz 9,64 dBm
L L J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A70 of A91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

3MHz

Mod.

QPSK

16QAM

64QAM

Middle CH

2.72

2,71

2.70

Spectrum Spectrum by
Ref Level 24.50 dim  Offset 4.50 Gb @ RBW 100 kHz RefLevel 24.50 dBm  Offset 4.50 G @ RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Fk Max
20 dom 17.27 dBm) 20 dom EETRY] 16.42 dBm
PR BN . 713.60090 MHZ| S S N P 713.30720 MHz
10 dem y Oct Bw § 2.721278721 MHz 10 dem i By 2.709290709 MHz
{ \ / \
It / i i A
o - i} - v
J A ( \
/ \ ! \
-10 7 - 10 ' T
-20d - . - 20 df — a
A I S o, N v ~ A
30 = - 30 =
40 40 d
-50 dBm -50 dBm
60 d 60 d
~70 df 70 df
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 713.6009 MHz 17.27 dBm M1 1 713.3072 MHz 16.42 dBm
TL 1 713.13337 MHz 11.63 dém Occ Bw 2,721278721 MHz T1 1 713.15135 MHz 9,35 dbm Occ Bw 2,709290709 MHz
T2 1 715 B5465 MHz .51 dBm T2 1 715 BE064 MHZ 10.00 dBm
L JL J L JL J
Spectrum i |
Ref Level 24 50 dém  Offset 4.50 cB & RBW 100 kHz
po ALt 30d8 SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[0 17k Max
20 doum m Mi[1] 16.62 dém
A 713.30710 MHZ]
10 dém Pl Sy — BB 2.703296703 MHz
/ \
od / |
10 J 'L
- ; T
I
20 d -
N WA e e \
“30 e — = —
-40d
-50 dem
-60 df
=70 df
CF 714.5 MHZz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 713.3971 MHz 16.62 dbm
T1 1 713.14535 MHz 9.57 dBm Occ Bw 2,7032096703 MH2
T2 1 715 84865 MHZ 7.64 dBm
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

64QAM

Middle CH

1.08

1.09

1.10

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum e Spectrum by
Ref Level 24,50 dBm  Offset 4.50 cb & RBW 30 krz RefLevel 24.50 dém  Offset 4.50 GB & RBW 30 kHz
o Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30ds SWT 63.2us @ VBW 100KHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm - M1[1] 15.77 dBm)| 20 dem M1[1] 15.47 dBm)|
R o T 707.17270 MHz - 707.18670 MHz]
o N e Ve 5 - Y ¥ AV
10 dBm GIFa-V N 1.082517483 MHz 10 dm : Yia¥a. 22 sl B A 1.088111888 MHz
o di . 0 di )
, 0 r. T
\ / \
/! / \
-10 T y -10 7 T
! \ / 3
-20 d ] 20 d 3 -
30 ! 30 / \
T 30 dem T ——
S TR WS P Vo o i A SRRV BEGPRE
-40 di -40 de
-50 dBm -50 dBm
60 dl -60 di
~70 df 70 df
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 707.1727 MHz 15.77 dBm M1 1 707.1B67 MHz 15.47 dBm
T 1 706.95734 MHz .66 dem Occ Bw 1.082517463 MHz 1 1 706.96014 MHz 10,16 dBm Occ Bw 1.088111888 MHz
T2 1 708.03986 MHz 10.80 dBm T2 1 708.04625 MHz .26 dBm
L L J L JL

Spectrum
Ref Level 24.50 dBm  Offset 4.50 B & RBW 30 kHz
e att 30d8  SWT 632 us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
20 doum ] Mi[1] 14.26 dBm
7 707.13360 MHz
10 dom L A LB ag2 1.096503497 MHZ|
i |
0d -
/ \
-10 i v
20 d L '\
30 d I ‘
- - m s av -
|20 cBm A Y N
-40d =
-50 dém:
60 d
-70d
CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 707.1336 MHz 14.26 dbm
T1 1 70695175 MHz 7.31 dBm 0cc Bw 1096503497 MHz
T2 1 70804825 MHZ 7.65 dBm
L JL J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

64QAM

Lowest CH

1.09

1.09

1.09

Spectrum Y Spectrum b
Ref Level 24,50 dBm  Offset 4.50 cb & RBW 30 krz RefLevel 24.50 dém  Offset 4.50 GB & RBW 30 kHz
o Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30ds SWT 63.2us @ VBW 100KHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm A MI[1] 15.54 dBm)| 20 dem 14.89 dBm)
1 ) A - — 699.41190 MHz R . 69989860 MHz
LA i VA R - 5 PP N Leovn o T2
10 dBm y TR By 1.085314685 MHz 10 dm , Ta \OdCH : 1.000909091 MHz
od S 0 d 7 -
/ / Y
-10 + * 10 T
\
/ \ ! \
-20 df : -20d L L
] | i |
/ (AR A ) ™ -
s i o e < o S
40
-50 dBm -50 dBm
-60 o -60 di
~70 df 70 df
OF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 600.4110 MHz 15.54 dBm M1 1 600.BOB6 MHZ 1489 dBm
T 1 £99.15734 MHz 10.66 dam Occ Bw 1.0B5314665 MHz T1 1 £99.16014 MHz 2,70 dbm Occ Bw 109090909 L MHz
T2 1 700.24266 MHz 10,49 dBm T2 1 700.25105 MHz .44 dBm
L L J L JL J
Spectrum
Ref Level 24.50 dbm  Offset 4,50 G & RBW 30 kHz
po ALt 30d8  SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100
[0 17k Max
e Al 15.60 dém
699 0 MHZ,
10 dBm oy /™ X\m"ﬂ. BNy 1.093706294 MHZ
0 di 5
/ \
-10 \,
/
/ \
20 d f y
I’ 4 A
| e R S T
-30d - A ==
-40 o
-50 dem
-60 df
=70 df
CF 699.7 MHZ 1001 pts Span 2.8 MHz
Marker
Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 699,935 MHz 15.60 dbm
T1 1 6090.15734 MHz 8.11 dBm Occ Bw 1.093706294 MH2
T2 1 700.25105 MHz .38 dBm
L L J

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG101906B

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

64QAM

Highest CH

1.09

1.09

1.09

LTE Band 12

Spectrum Spectrum by
Ref Level 24,50 dBm  Offset 4.50 cb & RBW 30 krz RefLevel 24.50 dém  Offset 4.50 GB & RBW 30 kHz
o Att 30ds SWT 63.2us @ VBW 100kHz  Mode Auto FFT o Att 30ds SWT 63.2us @ VBW 100KHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 dBm M1[1] 15.84 dBm)| 20 dem 15.43 dBm)|
. N P o 715.10140 MHz o X, 715.19090 MHz]
10 dBm B - e By 1.003706294 MHz 10 dm - Sandh ¥ 1085314685 MHz
od L A o
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T 1 714.75175 MHz .10 dém Occ Bw 1093706254 MHz 1 1 714.75455 MHz .62 dbm Occ Bw 1.0B5314685 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK
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Highest Band Edge / 1RB

ectrum
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£230.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -29.58 dBm -16.58 d& 714,000 MHz 716.000 MHz 100.000 kHz 71575125 MHz 21,53 dém -8.47 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.99865 MHz -28.19 dBm -15.19 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00045 MHz -35.28 dBm -22.28 dB
£99.000 MHz 701,000 MHz 100.000 kHz 69924675 MHz 21.19 dBm -8.81 d& 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -33.19 dBm -20.19 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range low | Rangeup | RBW | Freguency | __powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69886888 MHz -29.4% dBm -16.49 d& 714,000 MHz 716,000 MHz 100,000 kHz 71495405 MHz 13,41 dBm -16.50 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99785 MHz -32.11 dBm -19.11 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.07058 MHz -39.18 dBm ~26.18 dB
699.000 MHz 701.000 MHz 100.000 kHz 700.04196 MHz 13.28 dBm -16.72 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -36.85 dBm -23.85 dB
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SPORTON LAB.
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£230.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -30.70 dBm -17.70 d& 714,000 MHz 716.000 MHz 100.000 kHz 71575724 MHz 20,57 dém -9.43 dB

698.900 MHz 699.000 MH2 30.000 kHz £98,99885 MHz -28.92 dém -15.92 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00175 MHz -33.23 dem -20.23 dB
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690.000 MHz 698,900 MHz 100,000 kHz 69886888 MHz -28.48 dBm -15.48 d& 714,000 MHz 716,000 MHz 100,000 kHz 71490809 MHz 12,67 dBm -17.33 dB
698.500 MHz 693.000 MHz 30.000 kHz 698.98267 MH2 -31.54 dBm -18.54 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.07098 MHz -38.53 dBm -25.53 dB
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